OWNER’S MANUAL

MANUAL P/N: IM-BX4070
MANUAL P/N: 77700-08524

Kuholn

BX-80 Series TL Cab
P/N BX4070

For use with: KUBOTA BX1880, 2380 & 2680

\ Rev. F, 10/27/2020 )

PLEASE READ THIS MANUAL CAREFULLY

KEEP READY AT ALL TIMES



PARTS BREAKDOWN

ITEM#: |PART NUMBER: |CODE NUMBER: QTY/KIT: |DESCRIPTION:

1 77700-08525 101-00009 1 ROOF ASSEMBLY
2 77700-08526 102-00012 1 WINDSHIELD ASSEMBLY
3 70000-01040 9PHO07 1 HINGE ASSY, STD WINDSHIELD KIT
4 77700-08560 9WL06 1 LATCH, POP-OUT, SINGLE ARM, 3IN OPENING
5 70000-01252 9PR38 169” 3/4" SIDE BULB, 1/4" GRIP WITH 2 WIPERS
6 70000-01015 9BLKO1 1 WINDSHIELD HINGE BLOCK SPACER, TALL STYLE, 3/4" THICK
7 77700-08528 105-00009 1 COWL ASSEMBLY
8 77700-08557 99DP20 1 DOME PLUG, 0.812 HOLE, 0-.125, 0.99 HEAD, .410 OAL, HEYCO 2693
9 70000-01397 9PRO2 37" 5/8" STD BULB, 1/16" GRIP
10 77700-08541 9PR53 48’ ARCH PSA RUBBER, .20WDX.15TALL
11 77700-08534 HWK-00037 1 HARDWARE KIT

N.S. 70000-01216 9DLO1TH 2 KEYS, CAB DOOR

N.S. 77700-05439 KF2-RWH 1 WIRE HARNESS, RELAY, KF2

N.S. 77700-08524 IM-BX4070 1 INSTALLATION INSTRUCTIONS, KBX80 TL

N.S. = Not Shown

HARDWARE KIT 11

2X—BALL STUD, 10MM, 5/16-18

2X—SHOULDER SCREW, 3/8” DIA X 1LG
1X—CARRIAGE BOLT, 5/16-18 X 1LG

1X—CARRIAGE BOLT, M8X1.25 X 40LG

4X—SCREW, FLAT HEAD, 5/16-18 X 1.5LG
3X—SCREW, PAN HEAD, #10-32 X 5/8LG
2X—SCREW, BUTTON HEAD FLANGE, 1/4-20 X 5/8LG

6X—SCREW, BUTTON HEAD FLANGE, 1/4-20 X 3/4LG

44X—SCREW, BUTTON HEAD FLANGE, 5/16-18 X 3/4LG

4X—SCREW, HEX FLANGE, 3/8-16 X 3/4LG
4X—SCREW, HEX FLANGE, 3/8-16 X 2-1/4LG
2X—SCREW, HEX FLANGE, M10X1.25 X 25LG
2X—STEEL WASHER, USS, 1/4” ID X 3/4” OD
3X—STEEL WASHER, SAE, 5/16” ID

10X—STEEL FENDER WASHER, 5/16” ID X 1-1/4” OD
2X—NYLON WASHER, 5/16” ID X 11/16” OD
6X—RUBBER WASHER, 5/16” ID X 1-1/4” OD
3X—NYLON WASHER, #10 ID X 3/8” OD

@©%Q@£aaaﬁégﬂé

3X—NUT, HEX FLANGE, NYLON INSERT, #10-32
8X—NUT, HEX FLANGE, NYLON INSERT, 1/4-20

23X—NUT, HEX FLANGE, NYLON INSERT, 5/16-18
8X—NUT, HEX FLANGE, NYLON INSERT, 3/8-16
6X—NUT, THUMB, 1/4-20

@@@9 @ o=

31



PARTS BREAKDOWN

ITEM#: |PART NUMBER: |CODE NUMBER: QTY/KIT: |DESCRIPTION:

12 77700-08527 103-00007 1 WINDSHIELD SUPPORT ASSEMBLY
13 777000101480 9DPO1 1 DOME PLUG, 7/16", HEYCO #2633
14 77700-08558 9DP02 1 DOME PLUG, 1", HEYCO #2713
15 77700-08559 9DP10 1 DOME PLUG, 3/8", HEYCO #2617
16 77700-05150 9DP16 1 HOLE PLUG, .75" X 1/8" GRIP, HEYCO #2683
17 77700005153 9VH2-01 1 HOLE PLUG FOR V-SERIES BK CARLING SWITCH
18 70000-01397 9PRO2 37’ 5/8" STD BULB, 1/16" GRIP
19 77700-08541 9PR53 48” ARCH PSA RUBBER, .20WDX.15TALL
20 77700-08533 111-00008 1 RADIATOR SHROUD, PLASTIC
21 77700-08540 111-00009-KG 1 AUXILIARY RADIATOR INTAKE COVER
21a 77700-09080 9DL-209 1 DECAL, CAUTION, AUXILIARY RADIATOR INTAKE INFORMATION
22 77700-08542 9GL-00026 1 RADIATOR SHROUD WINDOW, LEFT
23 77700-08543 9GL-00027 1 RADIATOR SHROUD WINDOW, RIGHT
24 77700-08544 P-00026 1 RADIATOR SHROUD, MOLDED PLASTIC
25 77700-01021 9YR-LL 1 LATCH, EBERHARD, LEFT (8-240U)

9YR-LR 1 LATCH, EBERHARD, RIGHT (8-240U)
26 70000-01252 9PR38 169” 3/4" SIDE BULB, 1/4" GRIP WITH 2 WIPERS
27 77700-08535 SM-00298-L 1 ROOF PIVOT BRACKET, LEFT
28 77700-08536 SM-00298-R 1 ROOF PIVOT BRACKET, RIGHT
29 77700-08517 SM-00333 1 ROOF MOUNT BRACKET, TL

12 20

27




PARTS BREAKDOWN

ITEM#: |PART NUMBER: |CODE NUMBER: QTY/KIT: |DESCRIPTION:
30 77700-08516 106-00016 1 REAR PANEL ASSEMBLY, TL
31 77700-08519 9GL-00019 1 REAR PANEL GLASS, TL
32 77700-08520 9GL-00021 1 REAR LEG WINDOW, TL
33 77700-08521 9GL-00022 1 REAR PANEL GLASS, LOWER, TL
34 77700-08522 P-00021 1 FUEL FILLER SHROUD, TL, RIGHT
35 77700-08523 P-00022 1 STORAGE BOX SHROUD, TL, LEFT
36 70000-01254 9PRO2 144” 5/8" STD BULB, 1/16" GRIP
37 70000-01397 9PRO2 37’ 5/8" STD BULB, 1/16" GRIP
38 77700-00278 9PR10 80” WINDOW RUBBER, 14-16GA STEEL, .18-.28 WINDOW THICKNESS
39 77700-05241 9PR41 189" 1-1/2" DOUBLE SIDE BULB, 1/16" GRIP AND 1 WIPER
40 77700-08541 9PR53 48" ARCH PSA RUBBER, .20WDX.15TALL
41 77700-08518 SM-00418 1 ROPS BRACKET, TL
42 77700-08537 SM-00442 1 ANCHOR PLATE, ROPS
43 77700-08538 SM-00447 1 SEAT TRAVEL LIMITING PLATE
30
41

33




PARTS BREAKDOWN

ITEM#: |PART NUMBER: |CODE NUMBER: QTY/KIT: |DESCRIPTION:
44 77700-08531 109-00006-L 1 SIDEFRAME ASSEMBLY, LEFT
45 77700-08532 109-00006-R 1 SIDEFRAME ASSEMBLY, RIGHT
46 77700-08547 9DL01D-H 1 STRIKER BOLT, HARD, 42MM OAL 450-600 HV1, 170-200 HB 30, HB
47 77700-08548 9DP05 1 DOME PLUG, 11/16", HEYCO #2673
48 77700-05457 9HRO03 1 RUBBER GROMMET, .4375IDx.125GW, x.6875GDx.93750D (RPD G3102)
49 77700-08549 9HRO5 1 RUBBER GROMMET, .5313IDx.125GW x.6875GDx.81250D (RPD 3095)
50 70000-01024 9GS02A 1 BALL STUD, 10MM, 5/16-18, HB
51 77700-08644 114-00006 1 FRONT FLASHER, 4" ROUND, POST MOUNT, AMBER/AMBER
52 77700-05253 9PHWO010-W 1 HINGE WASHER, WELD-ON, BRASS, (.635"0D X .41"ID X .08"THK)
53 70000-01050 9PRO1 220" TRIM LOK, STD, 1/16"-1/8" GRIP
54 70000-01397 9PRO2 37" 5/8" STD BULB, 1/16" GRIP
55 77700-05144 9PR19 72" 1" ROUND BULB, 1/16" GRIP
56 77700-08541 9PR53 48” ARCH PSA RUBBER, .20WDX.15TALL
N.S. 77700-05134 9PR43 92” 1/2" X 9/16" RUBBER FOAM WEATHERSEAL (FROST KING R930H)
N.S. 77700-08545 WH-00033 1 WIRING HARNESS, CAB SIDE POWER, KBX80
N.S. 77700-08546 WH-00034 1 WIRING HARNESS, FRONT FLASHERS TO REAR LIGHTS, KBX80

N.S. = Not Shown

45

44

34




PARTS BREAKDOWN

ITEM#: |PART NUMBER: |CODE NUMBER: QTY/KIT: |DESCRIPTION:

57 77700-08529 107-00013-L 1 DOOR ASSEMBLY, LEFT
58 77700-08530 107-00013-R 1 DOOR ASSEMBLY, RIGHT
59 77700-08550 9GL-00028 1 DOOR WINDOW, LOWER, GLASS
60 77700-08554 9SW-00009-L 1 SLIDING WINDOW, FS-105, 29.56 X 24.62 X 22.55 X 28.76
61 77700-08551 9SW-00009-R 1 SLIDING WINDOW, FS-105, 29.56 X 24.62 X 22.55 X 28.76
62 77700-08555 PL-00010-L 1 HINGE SLEEVE ASSY, W-O, SHORT, KUB-DGRAY, LEFT
63 77700-08552 PL-00010-R 1 HINGE SLEEVE ASSY, W-O, SHORT, KUB-DGRAY, RIGHT
64 77700-08556 PL-00011-L 1 HINGE SLEEVE ASSY, W-O, LONG, KUB-DGRAY, LEFT
65 77700-08553 PL-00011-R 1 HINGE SLEEVE ASSY, W-O, LONG, KUB-DGRAY, RIGHT
66 70000-01016 ODLO1A 1 DOOR LATCH, STD, LEFT (USED ON RIGHT SUICIDE DOORS)
67 70000-01017 9DL01B 1 DOOR LATCH, STD, RIGHT (USED ON LEFT SUICIDE DOORS)
68 70000-01018 9DLO1C 1 DOOR HANDLE, OUTSIDE, PLASTIC (ROTARY LATCH)
69 70000-01024 9GS02A 1 BALL STUD, 10MM, 5/16-18, HB
70 77700-00279 9PR10 110” WINDOW RUBBER, 14-16GA STEEL, .18-.28 WINDOW THICKNESS
71 70000-01401 9PR17 169” 3/4" SIDE BULB, 1/16" GRIP
72 77700-08539 9GS12Q 1 GAS SPRING, 20" EXT, 12" COMP, 30 LBS, QD END

58

72

35






